e% FCC RADIO TEST REPORT Report No. : FG371211C

SPORTON LAB.

FR1 n12 / 10MHz / DFT-s-OFDM / 256QAM / Full RB
Lowest Band Edge Highest Band Edge

6L

Ref Level 30.00 dBm  Offset 2,30 d8 Mode Sweep SGL Ref Level 3000 dBm  Offset 2,30 dB Made Sweep
Count 100/100 Count 100/100
|1 spurious Emissions || seionsms
Limit Che<¥ R SPURIOUS LINE- ABS_002 3
Line _SPURjOUS. 42 Line _SPURIOUS_LINE_ABS_0g2 PRS:
20 20
10 10 dBm
0 ; Pt N - AWIVENRSN S L R B it DS,
| 1 | |
| 1 |
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! l. 1
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30 |30 dBm-
J W l
- sy i N .
e o
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.\N’MJU l"‘—"\\
== 60 dBr + . \_‘
690.0 MHz 3003 pts 1.9 MHz/ 709.0 MHz | | [ 706.0 MHz - 3003 pts 1.8 MHz/ - 725.0 MHa
2 Result Summar 2 Result Summa
690,000 Mz 698.900 Mtz 100,000 kitz 698.886 66 MHZ -35.41 dBm -22.41 dB 706,000 MKz 216,000 Witz 100.000 kits 207 283 72 Mz 181 com 28,09 A8
698,900 Mtz 699.000 MHz 30.000 kfiz 698.99266 MHz -36.97 dBm -23.97d8 716,000 Mtz 716.100 Mtz 30.000 ktte 71600205 MHz 4295 dBm -29.95 dB
695,000 Mz 705.000 Witz 100000 kiz 705.32867 MHz 2.89 dBm 27.11 dB e T0o e 9% 000 i 100,000 b 217,025 90 MHs 308 4B T
2 LTI Ready inananiil S e
01:26:40 AM 08/18/2023 01:33:08 AN 08/18/2023

FR1 n12/10MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

s6L

Ref Level 30.00dBm  Offset 230 dB Made Sweep

Ref Level 3000 dBm  Offset 2.30 48 Mode Sweep saL
Count 10100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 : Line _SPURIOUS_LINE_ABS_0d2 phss
P 0
10
TR VTS SO A i e PO NUNT NIV FUPTGP PRI PO Uppp
0 ’ S : 4 st S
! |
10 ! E
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SPURIOUS_LINE_ ABS_002 e |
20 dm i | 2o t
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30 J 41 |30 deor 1 b
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40 — A e Sy
P R
60 60 dBrm- T T \
~—
S0.0MH: ' 3003 pts 3 Mt/ 709.0 MHz || [706.0 MHz ) 3003 pts 5 MHz/ 725.0 MHz
2 Result Summar 2 Result Summa
£90.000 MHz 698.900 MHz 100,000 kHz 698.89555 MHz -34.89 dBm -21.89 dB 706.000 Mz 716.000 Mz 100.000 kiz 707.97303 MHz 2.98 dBm -27.02d8
698,900 MHz 699.000 MHz 30,000 kHz 698.99675 MHz -36.68 dBm -23.68 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00924 MHz -36.66 dBm -23.66 dB
699,000 MHz 709,000 MHz 100,000 khz 707.67632 MHz 205 dBm -26.95 8 716.100 MHz 725,000 Mz 100.000 kiz 716.11334 MHz -35.38 dBm 23848
01:29:14 AM 08/18/2023 01:33:43 AM  08/18/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n12 / 15MHz / DFT-s-OFDM / Pl/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

Limit Chesi

Mode Sweep

SGL
Count 100/100

|1 seuricus émissiors |

RefLevel 30.00dBm  Offset 230 dB

s Emis:
SPURIOUS INEX ABS_002

Made Auto FFT

6L

Count 100/100

Line _SPURJOUS. G KOUS_LINE_ABS_0q2
0 20
10 10 dBm
A SR PP PPN S Il N N PPN ST I
0 o J ha - < 0 : = S
i i | !
| I R |
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| |
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| \ ! |
30 7 T /30 dBr 4
] I | |
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| ot
& 60 dBr
—
590.0 MHz 3003 pts 2.4 MHz/ T14.00Hz | | [F01.0 MHz 003 pis FETT) TEOWE
2 Result Summa

2 Result Summa;

690,000 MHz 698.900 MHz 100,000 ki 698.895 55 MHz -38.02 dBm -25.02 d& 701.000 Mz T16.000 Mz 100.000 kHz 705.937 56 MHz 4.25 dBm -25.75dB
698,900 MHz 699,000 MHz 30,000 kHz 698.992 06 MHz -38.91 dBm -25.91 dB 716,000 MHz 716,100 Mz 30.000 kHz 716.01723 MHz -47.72 dBm -34.72dB
£95.000 MHz 714,000 MHz 100,000 khHz 706.55994 MHz 4.12 dBm -25.88dB 716.100 Mz 725,000 Miiz 100,000 kiz 717.96263 MHz -43.16 dBm 3016 dB

] pesty e

01:44:55 AM  08/18/2023 01:45:17 AM  08/18/2023

FR1

n12 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm Offset 2.30 d8.

Mode Sweep

sa RefLevel 30.00d8m  Offset 2.30 dB Mode Auto FFT s6L
Count 100/100 Count 100/100
Limit Cheed SPURIOUS,_UUNE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 SPURJOUS_LINE_ABS_0q2
0 0
i0 10 dBen
At A N R N i
. . o, e i e tay (ECSULV FNE
1 | |
|
10 [ %
SPURIOUS_LINE_ABS 0 | |
20 dBm i D T
f 1 { \
by | \
30 T ¥ 30 dB i
a0 - X
il f ¥ AT S
e T P |
E Metean
AT
0 60 dBor
690.0 MHz 3003 pt= A MHz/ 1.0 MHz | | [ 701.0 Mz 3003 ps 4 MHe/ 7350 M
2 Result Summar

2 Result Summa;

01:44:1% AM  08/18/2023

01:45:42 AM 08/18/2023

690.000 MHz 698.900 MHz 100000 kHz 0638.88560 MHz -30.59 dém -23.59dB 701.000 MHz 716000 Mz 100.000 kiz 705.14336 MHz 4.22 dBm -25.78.dB

698.900 MHz 699,000 MHz 30,000 ki 698.99625 MHz -38.65 dBm -25.65 dB 716,000 MHz 716,100 MHz 30.000 kHz 716.00005 MHz -45.35 dBm -32.35dB

699,000 MHz 714,000 MHz 100000 kiz 707.51868 MHz 4.02 dBm -25.8 dB 1 100 M1t 2 000 M1t 100,000 ks 716.55789 MHz 3955 dBm 36555 dB
Rea Imm " Ready jiinanainil =

TEL : 886-3-327-3456

FAX : 886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n12 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

Ref Level 30.00dBm  OMfset 230 B Made Auto FFT —

Mode Sweep SGL
Count 100/100 Count 100/100
|1 Spurious emissions . |I =
Limit Cheel P} SPURIOUS, UNE | AES_ 002 s
Line _SPURJoUS, A ; R{oUS_LINE_ASS_og2
b B
10 10 dBm
o . - o SR R L B A N AN
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] I !
0 I " 130 dBm T
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. S A
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50 50 dbm 1 I \
\n
550.0 MHz 3003 pix 2.4 Miia/ Tis0 s || [Faiomin FeTTS AT ST
2 Result Summa 2 Result Summa,
690,000 Mz 698.900 Mtz 100,000 kitz 698.895 55 MHz ~37.03 dBm -24.03 dB 707000 MHz 216,000 Witz 100.000 kits 205473 03 MHz 300 cBm 27,00 di
698,900 Mtz 699.000 MHz 30.000 kfiz 698.998 65 MHz 38.79 dBm -25.79dB 716000 Mtz 716.100 Mtz 30.000 ktte 71600065 MHz 4291 dBm 3191 dB
599,000 Mtz 114,000 Mz 100,000 kiie JO.38232 BiHz 3.09.d8m 265 &8 716.100 Mz 725,000 Mtz 100.000 kitz 716.58457 MHz -39.91 dBm 2691 dB
01:43:45 MM 08/18/2023 01148105 me 08/16/2025

FR1 n12 / 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm Offset 2.30 d8.

Mode Sweep oL RefLevel 30.00d8m  Offset 230 dB Mode Auto FFT 6L
Count 100/100 Count 100/100
Limit Chee¥ SPURIOUS_LINE ‘-'\FS 00.
Line _sPURloUS_Lne_Ass_oa SPURJOUS.LINE_ABS_02 ohes
20 20
10 10 dBm
a i = e — = s R e B e
| | f
10 ‘ | E \l
SPURIOUS._LINE | ABS. I ! ‘
-20 dBm B
| 1 | |
30 - T 0 dBr L
40 s \a W
p T ”’ AT ey
it e L
60 60 dBrm- T . V\_\
\I\
690.0 MHz. 3003 pes A4 MHz/ 714.0 MHz 701.0 MHz 3003 pts .4 MHz/ 725.0 MHz
2 Result Summal 2 Result Summar
690,000 MHz 98,900 Mz 100,000 kHr 698.89555 MHz -36.72 dBm -23.72dB 20000 M e 00 i 100000 kits SOT BeREd MIT 38 GO LT
698900 MHz 699,000 Mz 50,000 ke 698.99805 MHz -38.69 dBm -25.69 dB e 000 M 6700 i 000 e g2z M -] E
D000 213300 Mitz 100,000 kHz 707.83367 MHz 226 dBm LS 716.100 Mtz 725000 MHz 100.000 k2 716.21114 MHz -40.12 dBm 271248

01:43:10 AM  08/18/2023

01:46:18 AM 08/18/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3- 21 of 24




ssanroncas. FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n12 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30,00 d8m  Offset 230 d8 Mode Sweep saL RefLevel 30.00dBm  Ofset 2309B Made Auto FFT seL
Count 100/100 Count 100/100
i sprcwmimucons [l
Limit ChecY Py SPURIOUS_UINE  ABS_002 3
Line _SPURJOUS. G 3 KOUS_LINE_ABS_0q2
0 20
10 10 dBm
o e 7 Oty R S By Cov e v Y
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30 . T {30 dBnr . v
" ] '.‘
-40 = ' N "l
e M P A
» /w-u-f‘”’m W R A
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&0 60 dBnv . . L
Y
630.0MHz ) 3003 pts. 2.4 MHaz/ 714.0 Mz | | [701.0 MHz 8 003 pts 2.4 W] O M

2 Result Summay

690,000 MHz 698.900 MHz 100,000 kiz 698.89555 MHz -37.64 dBm -24.64 dB
698,900 MHz 699,000 MHz 30,000 kHz 698.994 76 MHz -39.33 dBm -26.33 dB
£99.000 MHz 714.000 MHz 100.000 kHz 706.97952 MHz 0.65 dBm -29.35 dB

01:42:36 AM  06/18/2023

01:46:33 AN 08/18/2023

2 Result Summa;

701000 MHz 716,000 MHz 100.000 kfz 706.92657 MHz 0.92 dBm -29.08 dB
716,000 MHz 716,100 MHz 30.000 kHz 71601244 MHz -45.19 dBm -32.19dB
716.100 MHz 725.000 MHz 100.000 kHz 716.255 59 MHz -39.73 dBm -26.73 dB

ety S C5S

FR1 n12 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep saL Reflevel 30.0008m Offset 2.30dB Mode Auto FFT 6L
Count 100/100 Count 100/100
Limit Chee¥ SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 SPURIOUS_LINE_ABS_02 Phss

20 20
10 10 dbm
o g e ||| e e e e
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SPURIOUS._LINE_ABS 0 H
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&0 60 dmr . 1 .
\

S0.0MH: ' 3003 pts A Miz/ 714.0MHz || [701,0 MHz ) 3003 pts 4 MHz/ _ 71250MHz

2 Result Summar

690.000 MHz 608.900 MHz 100,000 kHz 698.868 88 MHz
698.900 MHz £99.000 MHz 30,000 kHz 698.962 89 MHz
695.000 MHz 714,000 MHz 100,000 kHz 706.290 21 MHz

-37.91 dBm
-40.66 dBm
1.16 dBm

01:41:47 AN 08/18/2023

2 Result Summa;

701.000 Mz 716.000 Mz 100.000 kHz 706.581 92 MHz 1.10 dBm
716.000 MHz 716.100 MHz 30.000 kHz 716.03981 MHz -41.91 dBm
T16.100 Mz 725.000 MHz 100.000 kHz 716.104 45 MHz -37.83 dBm

Hewte |

01:46:56 AM 08/18/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

Conducted Spurious Emission

FR1 n12 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level 30.00dBm  Offset 2.30 dB Mode Auio Sweep 6L RefLevel 3000 dBm  Offset 230 46 Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 $pur ns
t Checl
Line _SPUR|OUS_LINE_ABS_0G2
20 dBow
10
0 dbn 0din
10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm ‘ 40 e ‘
50 I { S0 | I
e v e P TN i et =B e I
60 60
30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 45005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 690,000 MHz 100.000 kHz 38.33744 MHz -63.84 dBm -50.84 dB 30,000 MHz 690.000 MHz 100.000 kHz 41.549 23 MHz -63.79 dBm 50.79 dB
725,000 Mz 1.000 GHz 100,000 kHz 73137577 MHz -63.38 dBm -50.38 dB 725,000 MHz 1.000 GHz 100.000 kHz 738593 61 MHz -62.76 dBm -49.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 139910 GHz -38.71 dBm -25.71dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41110 GHz -39.64 dBm -26.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.48705 GHz -50.77 dBm -37.77d 3.000 GHz 7.000 GHz 1.000 MHz 6. GHz -50.74 dBm -37.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.45609 GHz -51.60 dBm -38.60 dB 7.000 Gz 9.000 GHz 1.000 MHz 7.48542 GHz -51.35 dBm -38.35 dB
12:59:28 A 08/18/2023 12:56:04 A 08/18/2023
Ref Level 30.00dBm  Offset 230 B Mode Auto Sweep 56
Count 100/100
Line _SPUR|OUS_LINE_ABS_0G2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dbm
50
o o Leonuliiiaat P NS
60
30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summar
30,000 MHz 690,000 MHz 100.000 kHz 80.75062 MHz -64.09 dBm
725,000 Mz 1.000 GHz 100,000 kHz 74567398 MHz -63.18 dBm
1.000 Ghz 3,000 GHz 1.000 MHz 1.42310 GHz -40.00 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.47185 GHz -50.87 dBm
7.000 GHz 9.000 GHz 1.000 MHz 7.49675 GHz -51.56 dBm
12:58:33 AN 08/18/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamron 0. FCC RADIO TEST REPORT Report No. : FG371211C
Frequency Stability
Test Conditions FR1 n12 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0083
40 Normal Voltage 0.0175
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0136
PASS
-10 Normal Voltage 0.0052
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0119
20 Normal Voltage 0.0028
20 Battery End Point 0.0086
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number A3 - 24 of 24
FAX : 886-3-328-4978



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13

Peak-to-Average Ratio

Mode FR1 n13 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.24 5.52 6.38 6.54 PASS
Mode FR1 n13 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
TEL : 886-3-327-3456 Page Number :A4-1 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 10MHz / DFT-S OF

DM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 dBn ffset
- an
3

23045 = AnBW 10 MHz
3008 Mess Time 13 ms

000BM Offset 23048 = AnBW 10 MHz

et Level 30
At 5008 Mess Time 13 ms.

CDF
=
1E-
5 I
\ I
X
| l
IE04 c 108
1 i
i |
(CF 7820 W Mean Pwr + 20,00 d8 | | (7820 iz Mean Pwr + 20,0048

2 Result Summ,

Samples: 130000
= 22.59 dBm 28.92 dBm 633 dB 241 d8 440 dB 550 dB 5.

02:07:23 AM 08/18/2023

2 Result Summs Samples: 130000
- 23.06 dBm 27.74 dBm 468 d8 2,04 8 34848 424 9B 464

e »
02:07:34 AM 08/18/2023

16QAM

64QAM

RefLevel 3000 B Offset 23045 = AnBW 10 MKz

Reflevel 300008 Offset 23005 = AnBW 10 MiHz

- 3000 MessTime 13 s - 505 Meos Time 13 ms
1 CCDF 152 view |11 CCOF 155 View
o= 1E =
1E
1E 5
5
TEQ4 T 1504
!
i
t \
| i
i
1 I
(CF 782.0 Wbz Mean Pur + 20,00 d || (GTEZOMRZ Mean Pwr + 20.00 48

2 Result Summs

2 Result Summ,

Samples: 130000
- 2155 dBm 28.82 dBm 7.26 d8 250 d8 45848 6.38 9B 7.08 B

02:07:42 AM 09/18/2023

Samples: 130000 |
= 21.15 dBm 29.17 dBm 8.01 dB 282 dB 5.08 B 650 a8 7.36 d8

02:07:50 MM 0B/18/2023

256QAM

RefLevel 3000 B Offset 23045 = AnBW 10 MKz

- an 3008 Mess Time 13 ms
1 CCDF 153 View
=

1604

[CF 782.0 Mz Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000

- 18.95 dBm 26.88 dBm 7.92d8 2.58.d8 52048 65498 73848

02:08:01 AM 09/18/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FG371211C

26dB Bandwidth

Mode FR1 n13 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.93 9.51
Mode FR1 n13 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.03 4.97 9.83 9.81
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.93 5.00 9.89 9.91

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

o i
o T
i
s

REIITS 001 prs O W/ Span 10.0 MHz
2 Marker Table

M 1 780.881 MHz 17.45 dBm nds

n 1 79552 MHz 853 dim B down B

n 1 TBAATE MHz £11 dém 0 Facior

02:03:15 MM 09/18/2023

FR1 n13 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Sweep

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

1 Frequency Sweep

764.028.00 M 763,648 00 M
0 0
. : _ | N . . i o
o e o
!
d
" i o M
e =T 0B - =
(CF 782 0 bz 1001 pts 0 MHz/ Span 10.0 MHz || |cF 782 0 MKz 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table
mi 1 784,028 MHz 13.71 dBm ndB 26.0 dib mi 1 783 648 MHz 13.29 dBm ndd 26.0 dib
m 1 T79.483 MHz 12.99 dBm nd8 down BW 5.03 MHz m 1 TT9512 MHz 11.70 dBm ndB down BW 4.97 MHz
n 1 784507 WHz -11.90 dBon Factor 156 n 1 784488 WHz 1311 dbm Qfactor 1575
o mnns B3

02:03:53 AM 09/18/2023

02:04:08 AM 09/18/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Frequency Swesp

1 Frequency Swesp

3,46 b M
783,898 00 Mie 78216000 Me
» - »
o N PPV 1S vy A . S S
o 0 o {
i 7
vl Aoy / N

WA i e || ptariremey = -
CRCITITS 001 prs O W/ Span 10.0 WAz || [GF 7820 Wz 001 pts oM/ Span 10.0 MHe
2 Markes Tasle 2 Markes Tasle

[ i 783.898 MHz 13.46 dBm nds 2604 [ i 782,16 MHz 9.90 dBm i 2604

n 1 779532 MHz 12.58 dbm B down B 492 MHz n 1 79,463 MHz 15.86 dbm o B 5.00 MHz

n 1 784.458 MHz 1263 dbm G Factor 1592 n 1 784.458 MHz 1610 dBm @ Factor 1565

02:04:25 AM 09/18/2023

02:04:46 AM 09/18/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

- 3000 SWT_1.01ms ® VBW J00kHz _ Mode Auto Sweep
Mi[] 1412 dbm
764,0780 M
n
10 7 S o P
| |
o 1

1
| !
T
(GF 7820 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 784.078 MHz 1419 dBm ndB
n 1 7T7.065 MHz 12.39 dBm ndB down BW
i 1 786,575 MHz 1255 dBm QFactor

02:07:02 AM 09/18/2023

FR1 n13 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

tiVie Spactrum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
1 Frequency Sweep
Wil1] 1045 dbem "
7840980 M
» i »
o e R " T o AT v .= v A
o Vo o w 7 PN Ty
o [ - o -
i T
J 4 | |
] ) |
J | J 1
! n i b,
I e
N,
g i
REIITS 001 prs O W/ Span 20.0 MHz || [CF 782.0 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 784.098 MHz 10.45 dBm ndB 26048 M 1 784.478 MHz 11.02 dBm 8
n 1 77.105 MHz 15.07 dbm ndB down BW 9.83 MHz n 1 77.085 MHz 1550 dBm B don B
n i 766935 MHz 15,52 dbm QFador 798 n i 766,805 MHz 15,20 dBm QFactor
02:06:40 A 08/18/2023 02:06:25 MM 08/18/2023
RefLevel 3000 dBm  Offset 23045 ® REW 100Kz RefLevel 3000 dBm  Offset 23045 ® REW 100Kz
- are 3000 SWT .01 ms & VBW 300k Mode Auto Swesp - are 3008 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep
1 Frequency Swesp 1 Frequency Swesp
0 e e 0
BYeTIR I SN Y - . T
1 . \ I N A PR TR Ve VLN PRV WY
o L o / |
T T 7 I
i | i |
H E ) |
T |. i
7 ey ~ 7 N
s ", / T
7 ot
/ \ /
S PN
REIITS 001 prs O W/ Span 20.0 MHz || [CF 782.0 bz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 779.542 MHz 1047 dBm ndB 26048 M 1 785.017 MHz 7.55 dBm ndd 260 d8
n 1 T77.025 MHz 1521 dbm ndB down BW 9,89 MHz n T77.045 MHz 1829 dbm lB dovn BW 991 MHz
n 1 786,515 MHz 1462 dBm 0 Facior 788 n 1 786,955 MHz 1923 i @ Facior 792

02:06:11 AM 09/18/2023

02:05:48 KM 09/18/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssasroncas. FCC RADIO TEST REPORT Report No. : FG371211C

Occupied Bandwidth

Mode FR1 n13 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.48 8.87
Mode FR1 n13 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.48 9.25 9.25
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.50 4.49 9.24 9.27

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:A4- 6 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

SWT 101 ms ® VBW 300kt Mode Auto Sweep
h

0
20 :
0 4
o
7
g

(GF 7820 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 780.871 MHz 17.49 dBm Occ Bw 44877568 MHz

m 1 779.745 15 MHz 12.05 dim Oce Bw Centroid 781,890 029 342 MHz

i 1 78423391 MHz 1182 dgm Oce B Freq Offset 9870657 77 kHe

-

02:03:26 AM 09/18/2023

FR1 n13 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

= 5008 SWT_1.01ms = VBW 300kHz _Mode Auto sweep - an 5005 SWT 1.01ms = VBW 300kHz _Mode Auto sweep
h I
331 i
790,202 00 M
0 -
o e e . - & o o YL Al om L :
o 4 o -
Y ] 1
| g "
] o
s J
T < = s
(CF 782 0 bz 1001 pts 0 MHz/ Span 10.0 MHz || |cF 782 0 MKz 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table
mi 1 783 988 MHz 13.49 dBm 4.503 526 284 MHz mi 1 780.202 MHz 1331 dBm Qce Bu 448988983 MHz
n 1 779.73287 Mz BB1 dim Oce B Centroid 781,984 653 458 MHz n 1 779,745 76 MHz 785 dilm Occ B Centroid 781,990 707 015 MHz
n 1 7842365 MHz 747 dBon Occ B Freq Offset 15,316 542 327 khz n 1 784235 65 MHz 745 din Oce B Freq Offset

-

02:03:59 AM 09/18/2023

02:04:14 AM 09/18/2023

9292 984 872 kHz

-

64QAM

256QAM

ultiView Spactrum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
SWT 1,01 ms ® VBW 300tz

h

Mode Auto Sweep

763.858.00 MHz

ultiView Spactrum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz
iad Bandwidth

Mode Auto Sweep

.10 dBim|
76332900 MHz

0 0
o i - g S S FLYEEN, 10 v v = =
o 1 o

(GF 7820 MHz 1001 prs 0 MHz/ Span 10.0 MHz || (GF782.0 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table 2 Marker Table

M 1 783 858 MHz 1319dBm Occ Bw 4.502 588 855 MHz M 1 783.329 MHz 10.10 dBm Oce B 4.497 069 434 MHz

m 1 779.737 18 Mz BT dim Oce Bw Centroid 781,888 477 102 MHz m 1 77972506 MHz 142 diim Occ B Gentroid 781,873 585 823 MHz

i 1 78423977 MHz 7.11 dm Oce B Freq Offset 11522898 21 kHe i 1 78422012 MHz 538 diim Oce Buw Fren Offset 26410 177 164 ke

-

1AM 08/18/2023

02:04:52 AM 09/18/2023

-

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:A4-7 of 19



ssanroncas. FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

»
AN
o -
|
o T
|
J
]
|
]
[RCETITS 001 prx
2 Marker Table
W 1 784,058 MHz 14.95 dBm
m 1 7773736 Mz 959 dim
n 1 7862538 M 1051 dim

02:07:09 KM 09/18/2023

FR1 n13 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
h

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

= an 3008 SWT 101 ms = VBW 300kHz
I

Mods Auto Sweep

[RCETITS 001 prx
2 Marker Table
Wi 1 784,997 MHZ 1133 dBm
m 1 777373 4 Wz 5.55 dim
¢} 1 786,629 6 MHz 677 dBem

(GF 7820 MHz 1001 ps 0 M2/ Span 20.0 MHz
2 Marker Table

M 1 TBA.857 MHz Oce B 9.255654 384 MHz

m 1 7773652 Mz Occ B Gentroid 781,893 059 492 MHz

n 1 7866209 MHz Oce B Freq Offset

6,940 508 063 kHz

02:06:46 AM 09/18/2023

02:06:31 AM 09/18/2023

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
SWT 101 ms ® VBW 300kt Mode Auto Sweep
h

- an 3008 SWT

ultiView Spactrum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
1 ms @ VBW 300 kHz

iad Bandwidth

Mode Auto Sweep

(GF 7820 MHz 1001 prs
2 Marker Table
M 1 783.878 MHz 10.81 dBm
m 1 7173552 Mz 5.86 dim
i 1 7866019 MHz 6.23 d8m

(CF 782 0 bz 1001 ps 0 MHz/ Span 20.0 MHz
2 Marker Table

mi 1 785.037 MHz Qce Bu 9.276 256 538 MHz

n 1 TITI4T 4 Wb Occ B Gentroid 781,985 520 486 MHz

n 1 786,623 6 bz Ot B Fren Offset

14479513923 kHz

02:06:18 AM 09/18/2023

02:05:55 AM 09/18/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

Conducted Band Edge

FR1 n13 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

ultiView 5p
Ref Level 3000 dBm  Offset 1230 a8 Made Sweep |

Count 100/100

RefLevel 30.00dBm  OMfset 1230 dB.

Mode Sweep

6L

Count 100/100

20 dBor

Limit Ch Phss
Line _SPURJOUS_UINE_ABS_0G2 Phss
0 i
10 i'
il
o 1
/ |
10 dbm T ‘I 10 di T
; Al

11:11:42 PM 06/18/2023

5US_UNE ABS 002 SPUHIBUS INE A | IU;

40 dBm %
B i 1
T ™ { N

60 dir B ]
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz | [ | 763.0 MHz 7007 pis 3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa:

763.000 MHz 775.000 MHz 6.250 kHr 767.68132 MHz 763.000 MHz 775.000 MHz 6250 kHz 7T7.22977 MHz

775,000 MHz 775.900 MHz 100,000 kiz 77576379 MHz 75,000 MHz 775.900 MHz 100.000 kHz 775.061 59 MHz

775,300 MHz 776,000 MHz 30,000 kHz 775.95480 MHz 775.900 MHz 776,000 MHz 30.000 ki 775.991 76 MHz

776.000 MHz 788.000 MHz 100.000 kHz 32468 MHz 776.000 MHz 788,000 MHz 100.000 kHz 786.63936 MHz

788.000 MHz 788.100 Mz 30.000 ke 788.01983 MHz 788,000 MHz 788.100 MHz 30.000 kHz 788.02413 MHz

788.100 Mtz 793,000 MHz 100,000 ktz 788.82692 MHz 788100 MHz 793,000 MHz 100.000 ke 788.15140 MHz

793,000 MHz B0B.000 MHz 5.250 kHz 803.17532 MHz 793,000 MHz 806,000 MHz 6.250 kHz 801.564 94 MHz

11:20:22 7 08/18/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

11:15:4% PM 08/18/2023

11:17:06 B 08/18/2023

Ref Level 3000 dBm  Oftset 1230 B Mode Sweep saL RefLevel 30.00 dm  Offset 123048 Mode Sweep seL
Count 100/100 Count 100/100
ipurous s
Limit Chec Phss Limit Chee PSS
20 gpeSPURlOUS.UNE ABS. o2 phss 10 4gline =SPURDUS.LINE_ABS o2 Phss
10 . o PR Fop—"
| |
o
| f I
10 dbir 10 d
o T [
-20 ¥ 20 dBry 1
| ) i | |
ES_002 | \ SPURIGUS_LINE A 7 T
M, " 4
'y —
B i =
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Summa 2 Result Summa
763.000 MHt 775.000 MHe 6.250 kHt 759-:2;5 muz ig ::m ig-gggg 763,000 MHz 775,000 MHz 6.250 kHz 764.30070 MHz
775,000 MHz 775,800 MHz 100,000 kifz 3 z m -33. 775,000 M 775,900 MH 100.000 kH: 775.82852 MHz
775900 MHz 776,000 MHz 30,000 kHz 775.99226 MHz -50.71 dBm 3171 dB 775.900 e 776.000 MHe 30,000 kitz 77596908 MHz
776.000 MHz 788.000 MHz 100.000 kHz 85415 MHz 891 dBm -21.09 dB 776,000 MHz 788,000 Mz 700.000 kHz 784.64935 MHz
788,000 MHz 788100 MHz 30,000 ki 788.03561 MHz -50.50 dBm -37.50 dB 788,000 MHz 738,100 Mz 30,000 kHy 78809805 MHz
788,100 Mz 793,000 Milz 100,000 kiz 788.70943 MHz -33.40 dBm -31.40 dB 788100 MHz. 703,000 MHz 100,000 ktiz 788.90521 MHz
753,000 MHz 806,000 MHz 6.250 kffz 796.16234 MHz 6202 dBm -27.02dB 753,000 Mt 802 000 M1t 250 kit 70320130 MHz
Ready (I M7

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

:A4- 9 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 30,00 dBm  Offset 1230 dB Maode Sweep SGL RefLevel 30.00dBm  Offset 1230 dB Mode Sweep s6L
Count 100/100 Cownt 100/100
10 JM
o
I
10 dbm 1 i 10l [
20 “ - 20 dB T !
| A
Il 1 a0 an !
5US_LINE_ABS 002 ‘ SPURIGUS_LINE_ AB: T l
40 dBm W N
/ I 5
r : u i —
60 di B — 1
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz ;%;g;g muz f;-:; ::m 25-:"? gB 763000 MHz 775,000 MHz 6.250 kHz 763.041 96 MHz
775,000 MHz 775.900 MHz 100,000 kiz : z .47 dBm 775.000 MH 775.900 M 100.000 kH 775.79975 MHz
775.900 MHz 776.000 MHz 30000 kitz 775.98227 MHz -53.84 dBm -40.84 dB 775,900 M 776000 Mt 30,000 ki 77591693 MHz
776,000 MHz 788.000 MHz 100.000 kHz .30070 MHz 20.12 dBm -9.88 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz
768,000 MHz 768100 MHz 30,000 ki 788.08746 MHz -55.25 dBm 4225 dB 788,000 Mz 788.100 Mz 30,000 kHz 788. z
788.100 MHz 793,000 MHz 100000 kHz 788.79266 MHz -49.73 dBm 3673 dB 788100 MHz 793,000 MHz 100.000 ke 78811224 MHz
793,000 MHz BOB.000 MHz 6.250 kiz 796.25325 MHz -61.83 dBm -26.83 dB 293000 M 806,000 Mt 6.250 kHz 799,045 45 MHz

11:12:06 PM 06/18/2023

Ready

11:19:50 7M. 08/18/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm . Ofbet 12305 Mode Sween saL RefLevel 30.00dBm  Offset 123048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
PRSS Limit Check Phss
_ABS_0g2 PRSS 20 Line _SPURIOUS_LINE_ABS_0q2 PRsS
10 o s,
ey
o
' |
10 dBer 10 dir I ‘
20 20 dB J t
SPUKIGUS_UNE_A I}
o ¥ "
40 dtin oy e
Bl o “w\ s,
' B rl ‘
50 dBrr — B ) —
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.76623 MHz -61.79 dBm 26.79 dB 763.000 MHz 775.000 MHz 6.250 kHz 77299201 MHz -61.87 dBm -26.87 dB
775,000 MHz 775,900 MHz 100000 kiiz 775.87797 MHz -44.92 dBm 31.92 dB 775,000 MHz 775,900 MHz 100.000 kHz 77572243 MHz -49.27 dBm -36.27 dB
775.900 MHz 776000 MHz 30,000 kHz 775.59306 MHz -48.81 dBm -35.81 dB 775.900 MHz 776.000 MHz 30.000 kHz 77591088 MHz -53.95 dBm -20.95 dB
776,000 MHz 788,000 MHz 100,000 kiiz 77945851 MHz A57dBm 2143 776,000 Mz 788,000 Miiz 100,000 itz 783.60639 MHz 7.83 dBm 217d8
788,000 MHz 788.100 MHz 30.000 kHz 788.00445 MHz -49.60 dBm -36.60 dB 788,000 MHz 788,100 MHz 30.000 kHz 782,097 45 MHz -43.46 dBm -30.46 di
788.100 Mtz 793,000 MHz 100,000 ke 788.48916 MHz -42.96 dBm -29.96 dB 788100 MHz. 793,000 MHz 100.000 kfz 78927727 MHz -37.66 dBm 2466 dB
793.000 MHz 806,000 MHz 6.250 kiz 800.87662 MHz -61.85 dBm e 793.000 MHz 806,000 Mtz 6250 kHz 793.13636 MHz -60.39 dBm 2539 dB
Ready 2 [

11:14:53 BN 08/18/2023

11:17:28 B 08/18/2023

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: A4 - 10 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000dBm  Offset 1230 a8 Mode Sweep saL RefLevel 3000 dim  Offset 1230 d8 Mode Sweep —
Count 100/100 Count 100/100
il
10 ‘ t
0 1l
10 dbir i 10 dby
20 L 20 dBm
[
5US_UNE ABS 002 f SPUHIBUS INE A
T T \
40 dBm T T T
J i "
609 B r -‘
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 77333966 MHz -62.03 dBm -27.03 dB 763.000 MHz 775,000 MHz £.250 kHz 770.84615 MHz -61.84 dBm
775,000 Mz 775,900 Mtz 100,000 kiiz 775.71703 MHz -49.08 dBm -36.08 dB 775000 MHz 775900 MHz 100,000 kiz 77580514 MHz 39,63 dBm
775.900 MHz 776.000 MHz 30000 kitz 775.98956 MHz -54.04 dBm -41.04 dB 775.900 MHz 776000 MHz 30,000 kHe 77590135 MHz -55.18 dBm
776,000 MHz 788.000 MHz 100.000 kHz 37263 MHz 18.79 dBm -11.21 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.61538 MHz 20.08 dBm
788,000 MHz 788.100 MHz 30.000 kHz 788.07438 MHz -55.29 dBm 42.29 dB 788 000 MHz 788.100 MHz 30,000 kHz 563 MHz -51.34 dBm
788.100 MHz 793,000 MHz 100000 kHz 791.61713 MHz -49.66 dBm -36.66 db 788100 MHz 793,000 MHz 100.000 ke 788.64091 MHz -36.50 dBm
793,000 MHz BOB.000 MHz 6.250 khz 94.61688 MHz -61.89 dBm -26.89 dB 293000 M 806,000 Mt 6.250 kit 798.24026 MHz 5191 dBm

Ready

11:12:25 PM 06/18/2023

11:19:31 7M 08/18/2023

Readly

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 1230 d8.

Mode Sweep

s6L

Ref Level 30.00 dBm  Offset 123068 Mode Sweep =
Count 100/100 Count 100/100
1 Spurious Emissions
PRSS Limit Cheek Phss
ABS_og2 P Line _SPURIOUS_LINE_ABS 042 Phss
NE_ABS_0d; 5 20 U
10
1o e et
o ’ i
1048 10 dBy ‘ ‘
20 20 dB T t
e ! |
: SPURIGUS_UNE_ A / \
P ’\"rv -
I -
A \m
r e b r-l
5098 1 B ] =
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ 806.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6250 kHz 764.04895 MHz 763,000 MHz 775,000 MHz 6.250 kHz 772.58442 MHz -61.98 dBm -26.98 dB
775,000 MHz 775.900 Mz 100,000 kttz 775.80245 MHz 775000 MHz 775.900 MHz 100.000 kHz 775.869 88 MHz .
775,900 MHz 776,000 MHz 30,000 kHz 775.991 86 MHz 775,900 Mz T76.000 Mz 30.000 kHz 77593831 MHz
776.000 MHz 7B8.000 MHz 100,000 kHz 780.59740 MHz 776000 MHz 788,000 MHz 700.000 ke 78458941 MHz
788.000 MHz 788,100 MHz 30,000 kHz 788.03232 MHz 788.000 MHz 788.100 MHz 30.000 kHz 788, iz
788,100 Mz 793,000 Mtz 100,000 ke 788.72413 MHz 788,100 MHz 793,000 MHz 100.000 kHz 788.80245 MHz
793,000 MHz 806000 MHz 6.250 kHz 801.27522 MHz 793.000 MHz 806.000 Mz 6250 kHz 793.006 49 MHz

11:14:10 PN 08/18/2023

11:17:46 B 08/18/2023

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number A4 - 11 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

11:13:45 PN 08/18/2023

11:18:05 P 08/18/2023

Ref Level 3000dBm  Offset 1230 a8 Mode Sweep saL RefLevel 3000 dim  Offset 1230 d8 Mode Sweep —
Count 100/100 Count 100/100
10
0
10 dbir 10 di
-20 20 dBn
5US_UNE ABS 002 SPUHIBUS INE A | |
40 dBrm L[ "
-, . M'l .
50 B Br r w\
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 772.46454 MHz -61.99 dBm -26.99 dB 763.000 MHz 775,000 MHz £.250 kHz 763.041 96 MHz
775,000 Mz 775.900 MHz 100,000 kiiz 775.12003 MHz -49.53 dBm 3653 dB 775000 MHz 775900 MHz 100,000 kiz 77522612 MHz
775.900 MHz 776.000 MHz 30000 kitz 775.90804 MHz -54.63 dBm -41.63 dB 775.900 MHz 776000 MHz 30,000 kHe 77592802 MHz
776,000 MHz 788.000 MHz 100.000 kHz 33666 MHz 18.77 dBm -11.23 776.000 MHz 788.000 MHz 100.000 kHz 786.663 34 MHz
788,000 MHz 788.100 MHz 30.000 kHz 788.09895 MHz -55.21 dBm -42.21 dB 788 000 MHz 788.100 MHz 30,000 kHz 788.002 65 MHz
788.100 MHz 793,000 MHz 100,000 kfiz 790.15839 MHz -49.56 dBm 36.56 dB 788.100 MHz 793,000 MHz 100.000 ke 788.20524 MHz
793,000 MHz 80 000 MHz 6.250 khz 804.57782 MHz -61.84 dBm -26.84dB 293000 M 806,000 Mt 6.250 kit 804.31818 MHz
Ready o
11:12:44 PN 08/18/2023 11:18:11 PM  08/18/2023
e - B | e - =
Ref Level 3000 dBm . Ofbet 12305 Mode Sween saL RefLevel 30.00dBm  Offset 123048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
PRSS Limit Check Phss
ABS_og2 P Line _SPURIOUS_LINE_ABS_0q2 Phss
NE_ABS_0G: 5 20 & v
10 10
i ot
0 - 1
! \ | |
10 dBer ‘ o ‘ 1
20 I l 20 By T T
| | 20 a0 I
/ SPURIGUS_LINE_ A \
ey ] V“u f J'».‘_
F ’I.r"“v»..\_ N \, ‘
50,38 : v  —
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 763.41359 MHz -61.67 dBm 763.000 MHz 775.000 MHz 6.250 kHz 763.83317 MHz -62.02 dBm -21.02 dB
775,000 MHz 775,900 MHz 100000 kiiz 775.85729 MHz -45.68 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.64600 MHz -49.54 dBm -36.54 dB
775.900 MHz 776000 MHz 30000 kHz 775.906 54 MHz -50.45 dBm 775.900 MHz 776.000 MHz 30.000 kHz 77597138 MHz -58.72 dBm -41.72d8
776.000 MHz 788,000 MHz 100000 kHz 78065734 MHz 7.09 dBm 776,000 MHz 788,000 Mz 700.000 k2 78533267 MHz 6.34 dBm 2366 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.02393 MHz -50.17 dBm 788,000 MHz 788.100 MHz 30.000 kHz 188.08307 MHz -41.86 dBm -28.86 di
788.100 Mtz 793,000 Mtz 100,000 ke 788.69965 MHz -33.50 dBm 788,100 MHz 793,000 MHz 100.000 kHz 788.67028 MHz -36.65 dBm -23.65 dB
791,000 MHz 806,000 MHz 6.250 kliz 7IEE G WHE ST 0BT 793,000 Mz 806,000 Mtz 6.250 kiz 793.006 49 MHz -61.08 dBm -26.08dB
Ready [

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4- 12 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 5MHz / DFT-S OFDM / 256QAM

A Spact
| e - [ - |
Ref Level 3000dBm  Offset 1230 a8 Mode Sweep saL RefLevel 3000 dim  Offset 1230 d8 Mode Sweep —
Count 100/100 Count 100/100
"
10 ‘HI
0
20 l‘ 20 dBn
|1 1 o 4
JUS_UINE_ABS 002 I 1 I T SPURIGUS_LINE_ AB: |
poy— i Frth i
RN \ Il
60 B B r ‘
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 768.400 60 MHz -61.87 dBm -26.87 dB 763.000 MHz 775,000 MHz £.250 kHz 774.19081 MHz
775,000 Mz 775,900 Mtz 100,000 kiiz 775.31424 MHz -49.77 dBm -36.77 dB 775000 MHz 775900 MHz 100,000 kiz 77523152 MHz
775.900 MHz 776.000 MHz 30000 kitz 775.85529 MHz -54.56.d -41.56 dB 775.900 MHz 776000 MHz 30,000 kHe 77595609 MHz
776,000 MHz 788.000 MHz 100.000 kHz 77733666 MHz 16.71 dBm -13.29 776.000 MHz 788.000 MHz 100.000 kHz 786.639 36 MHz
788,000 MHz 788.100 MHz 30.000 kHz 788.063 89 MHz -55.13 dBm -4213 dB 788 000 MHz 788.100 MHz 30,000 kHz 788.03921 MHz
788.100 MHz 793,000 MHz 100000 kHz 791.18147 MHz -49.77 dBm -36.77 db 788100 MHz 793,000 MHz 100.000 ke 788.71434 MHz
793,000 MHz 80 000 MHz 6.250 khz 803.99351 MHz -61.73 dBm -26.79.dB 293000 M 806,000 Mt 6.250 kit 800.57732 MHz
[ | n e
11:13:03 MM 08/18/2023 11:18:53 PM 08/18/2023
e - 1B Lot ]l
Ref Level 3000 dBm . Ofbet 12305 Mode Sween saL RefLevel 3000 dam  Offset 1230 d8 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions
PRSS Limit Cheek Phss
ABS_og2 P Line _SPURIOUS_LINE_ABS 042 Phss
NE_ABS_0G 5 » spurlou
10 10
e ——
o
10 dBr 10 dir T
|
30 20 dBrr ‘ +
/ ‘ . ( |
‘ SPUGUS_NE_A i \
f i Ve
o | w«\\’
60 dB Br \[- W
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 771.44555 MHz -61.94 dBm 763.000 MHz 775.000 MHz 6.250 kHz 768.29271 MHz -61.88 dBm
775,000 MHz 775,900 MHz 100,000 ke 775.87707 MHz -46.12 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.491 36 MHz -49.66 dBm
775,900 MHz 776,000 MHz 30,000 kHz 5.983 67 MHz -50.49 dBm 775,900 Mz T76.000 Mz 30.000 kHz 775.987 76 MHz -55.11 dBm
776.000 MHz 788,000 MHz 100000 kHz 781.07652 MHz 33 dBm 776,000 MHz 788,000 Mz 700.000 k2 783.93007 MHz 2.93 dBm
788.000 MHz 788,100 MHz 30,000 kHz 788.047 40 MHz -52.35 dBm 788,000 MHz 788.100 MHz 30.000 kHz 788, z -43.10 dBm
788.100 Mtz 793,000 MHz 100,000 itz 788.75839 MHz -47.60 dBm 788100 MHz 793,000 MHz 100.000 ke 788.29825 MHz -37.70 dBm
793.000 MHz 806,000 MHz 6.250 kiz 798.60350 MHz STHT B 793.000 MHz 806,000 Mtz 6250 kHz 793.11039 MHz -61.66 dBm
Ready Ready
11:13:30 ™ 08/18/2023 11:18:24 P 08/18/2023

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n13 / 5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 123008

Mode Sweep saL Ref Level 30.00 dm  OMfset 123048 Mode Sweep —
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Chee¥ 2
Line _SPUBJOUS UK P
20
10 0
JIUE - ey
o { 1
\ | ' |
10 ‘ 10 dBy T
| | ‘ \
20 20 dBnr f
| | o 1
5 UNE ABS 002 T T SPURIGUS _(INE A ] A
T e, il .
40 dB & it el q
m 7 g e PP
o] It B T P,
60 dB ‘r B r ‘
763.0 MHz 7007 pts. 3 MHz/ 8D6.0 MHz | | | 763.0 MHz 7007 pts 3 MHz/ B06.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 77312388 MHz -61.76 dBm -26.76 dB 763.000 MHz 775,000 MHz £.250 kHz T74.754 25 MHz -61.93 dBm
775,000 Mz 775.900 MHz 100,000 kiiz 775.88696 MHz -45.14 dBm 3214 dB 775000 MHz 775900 MHz 100,000 kiz 775.68556 MHz 3961 dBm
775.900 MHz 776.000 MHz 30000 kitz 4,66 MHz -49.09 dBm -36.09 dB 775.900 MHz 776000 MHz 30,000 kHe 77593591 MHz -54,67 dBm
776,000 MHz 7BB.000 MHz 100,000 kiz 78131668 MHz 5.63 dBm 2437 776,000 MHz 788,000 MHz 100,000 iz 783.67832 MHz 5.66 dBm
788,000 MHz 788.100 MHz 30.000 kHz 788.07128 MHz 50.44 dBm -37.44 dB 788 000 MHz 788.100 MHz 30,000 kHz 788. z -42.10 dBm
788.100 MHz 793,000 MHz 100,000 ktz 788.10245 MHz -45.76 dBm -32.76 db 788100 MHz 793,000 MHz 100.000 ke 788.141 61 MHz 36.35 dBm
793,000 MHz 80 000 MHz 6.250 khz 542 86 MHz -61.84 dBm -26.84 dl 293000 M 806,000 Mt 6.250 kit 793.071 43 MHz 60.80 dBm
ey

11:16:13 PM  06/18/2023

11:16:37 #M 08/18/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A4 - 14 of 19




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211C

FR1 n13 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level. 3000 dBm  Offset 1230 6B Mode Sweep s6L
Caunt 100/100

Limit Chesk P
Line _SPURJOUS_LINE ]

P R o A

A ey
" e

50

B0 a8 =

763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz

2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.83816 MHz -56.81 dBm -21.81 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89416 MHz -43.51 dBm 30.51 dB
775,300 MHz 776,000 MHz 30,000 kHz 77595380 MHz -47.80 dBm -34.80 dB
776.000 MHz 788,000 MHz 100.000 kHz 77899101 MHz 5.40 dBm -23.60 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.00005 MHz -45.45 dBm -32.45 dB
788,100 MHz 793.000 MHz. 100,000 kHz 790.34930 MHz -38.85 dBm -25.85 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.01948 MHz -56.72 dBm -21.72 dB

11:21:30 PN 08/18/2023

FR1 n13 /10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level. 3000 dBm  Offset 1230 6B Made Sweep saL
Count 100/100
Limit Chee¥ P
Line _SPURJOUS_UINE_ABS_0G2
0
10
—

10 dBn 1 i
20 = T
|
B i T
/ 3 .
4 TP
50
P
0 de
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 77433467 MHz -56.77 dBm -21.77 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.84920 MHz -42.60 dBm -29.60 dB
775,300 MHz 776,000 MHz 30,000 kHz 77594001 MHz -47.74 dBm -34.74 dB
776.000 MHz 788,000 MHz 100.000 kHz 783.11489 MHz 5.55 dBm -2445dB
T88.000 MHz 788.100 MHz 30,000 kHz 788.07827 MHz -44.01 dBm -31.01 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.89056 MHz -37.88 dBm -24.88 dB
753.000 MHz B06.000 MHz 6.250 kHz 793.084 42 MHz -54.98 dBm -19.98 dB

11:21:52 PM 06/18/2023

TEL : 886-3-327-3456 Page Number A4 - 15 of 19
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211C

FR1 n13 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level. 3000 dBm  Offset 1230 6B Made Sweep saL
Caunt 100/100
Limit ChecY Py
Line _SPURJoUS._LNE 2
i0
Y e s sifanton,
|
10 dBm
20
| |
BS_002 i 1
/ [
7 T,
i M W
50
S0
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 77434665 MHz -56.88 dBm -21.88 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.87258 MHz -42.96 dBm -29.96 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.986 26 MHz -48.28 dBm -35.28 dB
776.000 MHz 788,000 MHz 100.000 kHz 785.48857 MHz 4.27 dBm -25.73 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.03851 MHz -42.79 dBm -29.79 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.20035 MHz -37.66 dBm -24.66 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.07143 MHz -55.43 dBm -20.43 dB
L [IITIIIm i

11:22:11 PN 08/18/2023

FR1 n13 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level. 3000 dBm  Offset 1230 6B Made Sweep saL
Caunt 100/100
Limit ChecY Py
Line _SPUROUS_LINE_ABS_0q2
20
i0
o BRSNS
]
10 dBn + |
20
) L
ABS " T
# - M,
v W
50
s
60 dBm
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 764.504 50 MHz
775,000 MHz 775,900 MHz 100,000 kHz 775.85999 MHz
775,300 MHz 776,000 MHz 30,000 kHz 77591304 MHz
776.000 MHz 788.000 MHz 100.000 kHz 784.34965 MHz
788,000 MHz 788.100 MHz 30,000 kHz 788.08257 MHz
788,100 MHz 793.000 MHz. 100,000 kHz 788.17098 MHz
793,000 MHz BOG.000 MHz 6.250 kHz 793.006 49 MHz

11:22:32 PM 06/18/2023

TEL : 886-3-327-3456 Page Number A4 - 16 of 19
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211C

FR1 n13 / 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level. 3000 dBm  Offset 1230 6B Mode Sweep s6L
Caunt 100/100

Limit Chesk P
Line _SPURJOUS_LINE ]

ot T

50

60 aB

763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz

2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 766.20679 MHz -56.83 dBm -21.83 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.83032 MHz -44.03 dBm -31.03 dB
775,300 MHz 776,000 MHz 30,000 kHz 77593601 MHz -48.60 dBm -35.60 dB
776.000 MHz 788,000 MHz 100.000 kHz 781.34066 MHz 1.79 dBm -28.21 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.06958 MHz -42.57 dBm -29.57 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.16119 MHz -36.87 dBm -23.87 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.097 40 MHz 55.61 dBm -20.61 dB

L [IITIIIm o

11:22:50 PM 08/18/2023

FR1 n13/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.30 B Made Sweep 6L
Count 100/100

Limit Chezd
Line _SPUR|OUS_LINE

1 VTN Sy SO

7 (I

50

Bl A

T6I0MHz - 7007 pts. 4.3 MHz/ 806.0 MHz

2 Result Summar
763.000 MHz 775,000 MHz 6.250 kHi 764.72028 MHz 56.93 dBm 21.93 dB
775,000 MHz 775,900 MHz 100,000 ktz 77588157 MHz -43.38 dBm -30.38 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.97208 MHz -47.89 dBm 34,
776.000 MHz 788,000 MHz 100.000 kHz 78532068 MHz 2.74 dBm -27.26 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.01873 MHz -41.99 dBm -28.99 dB
788,100 MHz 793,000 MHz 100,000 ktz 788.72902 MHz -38.03 dBm -25.03 dB
793,000 MHz BOG.000 MHz 6.250 kiz 793.14935 MHz -55.59 dBm -20.69 dB

L [ &

11:23:14 PM 06/18/2023

TEL : 886-3-327-3456 Page Number A4 - 17 of 19
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211C

Conducted Spurious Emission

FR1 n13 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 2.30 B Mode Auto Sweep

6L

RefLevel 30.00dBm  Offset 2.30 4B Mode Auio Sweep SGL
Count 100/100 Count 100/100

1 Spurious Emissiens
10
0 [
10 dBm 10 dBm
SPURIOUS_UINE |ABS 002 SPURIOUS_UINE |ABS 002
20 20
-30dBm -30 dimr
40 4l 404
50 | 50

| I P—— w |
60 dBa T T 60 dBew T
30.0 MHz 33004 pts 797.0 MHz/ 5.0 GHz || [30.0 MHz 33004 pts 797.0 MHz/ £.0GH:

30000 MHz 763.000 MHz 100.000 ks 747.68132 MHz -63.98 dBm -50.98 dB 30.000 Miz 763.000 Mz 100.000 kHz 40.383 47 MHz -63.50 dBm 50.50 dB
B06.000 MHz 1.000 GHz 100.000 kHz 908.867 03 MHz -65.28 dBm -52.28 dB B0B.000 Mtz 1.000 GHz 100.000 kiz 829.443 89 MHz 65.25 dBm 52.25dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -44.45 dBm -31.45 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -43.30 dBm -30.30 dB
3.000 GHz 8.000 GHe 1.000 Mz 6.50890 GHz -50.95 dBm -37.95 dB 3.000 GHz 8.000 GHz 1.000 Mtz 6.48990 GHz -51.05 dBm -38.05 dB
01:55:34 AN 08/18/2023 02:02:12 MM 08/18/2023
Ref Level 30.00dBm  Offset 230 B Mode Auto Sweep 56
Count 100/100
10
0
10 dBm
SPURIOUS_UINE |ABS 002
20
-30dBm
40 di
0 | |
| | _W”"lm
60 dBa T T
30.0 MHz 33004 pts 797.0 MHz/ 5.0 GHz
30000 MHz 763.000 MHz 100.000 ks 753.83811 MHz -63.34 dBm -50.34 dB
506,000 MHz 1.000 GHz 100,000 kHz 81261860 MHz -65.20 dBm 5220 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -43.88 dBm -30.88 dB
3.000 GHz 8.000 GHe 1.000 Mz 6.50590 GHz 50.93 dBm -37.93 dB
01:56:10 AN 08/18/2023
TEL : 886-3-327-3456 Page Number 1 A4 - 18 of 19
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ssamron 0. FCC RADIO TEST REPORT Report No. : FG371211C
Frequency Stability
Test Conditions FR1 n13 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0001
40 Normal Voltage 0.0188
30 Normal Voltage 0.0119
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0168
0 Normal Voltage 0.0004
PASS
-10 Normal Voltage 0.0119
-20 Normal Voltage 0.0102
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0089
20 Normal Voltage 0.0004
20 Battery End Point 0.0114
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A4- 19 of 19
FAX : 886-3-328-4978



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG371211C

FR1 n25

Peak-to-Average Ratio

Mode FR1 n25 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.06 5.40 6.18 6.38 PASS
Mode FR1 n25 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.70 PASS
TEL : 886-3-327-3456 Page Number 1 A5-1 of 44

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG371211C

FR1 n25/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

RefLevel J000dBm Offict 3005 = AnBW 20 MH: RefLevel 3000 dBm Offset 3005 = AnBW 20 Mz
- A 300 Meos Time 65 ms st 5088 Mess Time 55ms
1 CCOF wF
1E-
®
- 1E s
; ¥
| |
TE04- 1 1E04 !
i i
i '
|
I
| i
i
G 18835 Gir Whean Pur + 20,00 db || (G 1.6925 GHz Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_E,s; dBm 27.84 dBm —uw dB 1.50 b 348 6 406 38 _‘32 ="E 22.99 dBm 2860 dBm 5.70 dB 2388 440 db 5.40 db 51 db
10:38:59 M 08/16/2023 10141113 M 08/16/2023
RefLevel J000dBm Offict 3005 = AnBW 20 MH: RefLevel 3000 dBm Offset 3005 = AnBW 20 Mz
- A 3000 Meas Time 65 ms - an 5088 Mess Time 55ms
1CCoF 153 View
1 =
®
£ 1E
IE04 ; 08 4
L |
| i
|
G 18835 Gir Whean Pur + 20,00 db || (G 1.6925 GHz Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-"_zzm dBm 28.78 dBm —s,m a8 283D 5.02 46 61898 _ﬁ&ﬂdb ="_z1.u dBm e — 7.11d8 256 dB 5.20 db 63848 598 db
10:41:22 M 08/16/2023 10:41:30 M 08/16/2023

RefLevel 3000 B Offset 30045 = AnBW 20 MiHiz
- A 3008 MessTime 6.5 ms.
1 CCDF

B
\

1604 ¥
\_
|
|CF 1.8825 GHz Mean Pwr + 20.00 dB.
2 Result Summ Samples: 130000
-"_ls,su dBm 27.44 dBm - 7.54 B 2948 5.20 db 67040 74848
10:41:40 M 08/16/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssasroncas. FCC RADIO TEST REPORT

Report No. : FG371211C

26dB Bandwidth

Mode FR1 n25 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 4.95 9.45 14.36 18.86
BW 25MHz 30MHz 40MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
Middle CH 23.88 29.61 41.08
Mode FR1 n25 : 26dB BW(MHz) / CP OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.06 4.96 10.03 9.89 15.11 15.02 19.90 19.94
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 4.93 5.00 9.93 9.91 14.99 15.05 20.14 19.98
BW 25MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 24.83 24 .83 29.67 29.55 41.08 41.24
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 24.83 24.78 29.61 29.67 41.16 41.16
TEL : 886-3-327-3456 Page Number 1 A5-3 of 44

FAX : 886-3-328-4978
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